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) 7 CUSTOMER SHIP TO CUSTOMER BILL TO GRADE SHAFPE [ SIZE
Ga G ERDAU SOPORTE LOGISTICO EN DISTRIBUC GERDAU CORSA S APIDECY 992/572-50 [Wide Flange Beam /14 X 61# /360 X 91
L e B W P RN | 5 715 10vB 1023 507 2V CARRETERA MEXICO CD SAHAGUN
' MONTERREY,NL 64290 SN LENGTH WEIGHT HEAT / BATCH
US-ML-MIDLOTHIAN Mexico CD SAHAGUN,HGO 43990 400" 2928018 59054294/03
300 WARD ROAD Mexico
MIDLOTHIAN, TX 76065 SALES ORDER CUSTOMER MATERIAL N° SPECIFICATION / DATE or REVISION
USA ’ 348626/000020 ASTIASTIMAT
A992/A09M-11
CUSTOMER PURCHASE ORDER NUMBER BILL OF LADING DATE ASTM AB/ASM-11
4500674674 1327-0000056984 20.05.2013
CHEMICAL. COMPOSITION
C Mn P s S Cn i Cr Mo Sn v Nb Al
% % % % % % % % % % % % %
0.07 0.83 0.013 0041 023 0.35 Q.10 0.4 0.027 0.014 0.002 0.018 Xi;123
CHEMICAL COMPOSITION
CE%AB
03
MECHANICAL FPROPERTIES
YS uTs Ys uTs G/L
ESL K51( MPa MpP2 Inch mm
505 684 338 463 8.000 2000
505 572 348 480 8000 2000
MECHANICAL PROPERTIES
Elong, YT rati
% %
2550 0.751
27.10 0.743
COMMENTS / NOTES

The above figures are certified chemical and physical test récords as contained in the permanent records of company. This material, including the billets, was melted and inanufactured in
the USA. We certify that these data are cormrect and in compliance with specified requirements. CMTR complies with EN 10204 3.1.
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